
FINAL

R E P O R T

INTEGRATED 
WATER RESOURCES PLAN

APRIL 2021





 

i 

Table of Contents  

Section 1 Introduction ..................................................................................................... 1-1 

1.1 Water Resources Challenges and Drivers for Change ............................................................................... 1-1 

1.2 Goals for the IWRP ................................................................................................................................................... 1-3 

1.3 Report Organization ................................................................................................................................................ 1-4 
[...]
seasonal pattern to determine monthly reclaimed water demands. The model checks that these monthly reclaimed 

water demands are not greater than the outdoor water demands within the subgrid. 

 An additional demand growth factor of 80% is included within the model to account for customers increasing their 

water usage when switching from potable to reclaimed water for outdoor water demands.  

 The amount of reclaimed water available to be supplied is also constrained by the available flows at the WRFs. 

Projected flow at each facility is tracked with any on-site reclaimed water use and flow for potable reuse projects 

subtracted from the available flow. A production ratio of wastewater flow to produced reclaimed water is set within 

the model and varies by plant between 80 and 95 percent, with most plants set at 85 percent. This means that for 

every 10-MGD of flow at the WRF, only 8.5 MGD of reclaimed water can be produced. 

 The South Grid reclaimed water system is an integrated system with reclaimed water produced at various plants 

being able to combine to serve the reclaimed water demands. Within the North Grid and Nassau County, only flow 

from a single plant is available to serve the reclaimed water demand. 

References: 

Hatch Mott MacDonald (2016) “SE Regional Reclaimed Water Management” DRAFT Final Report. JEA. January 2016. 

JEA (2018) “Annual Water Resource Master Plan” JEA Water/Wastewater System Planning. September 2018. 

Jones Edmunds (2015) “2015 Alternative Water Supply Facilities Master Plan” JEA. February 2015. 

Mott MacDonald (2019) “Technical Memorandum: South Grid Reclaimed Water Additional Modeling and Evaluation” 

JEA. January 2019. 

 



Distributed Stormwater Collection from FDOT Facilities  
Category: Stormwater 

Brief Description: 

This option considers augmenting reclaimed water supply by harvesting water from horizontal wells adjacent to Florida 

Department of Transportation (FDOT) highway stormwater retention ponds in the South Grid. A series of horizontal 

wells would be installed adjacent to the storm ponds along the FDOT roadways. Harvested stormwater would be filtered 

through soil matrix, disinfected and pumped into nearby reclaimed water distribution lines.  

Facilities Required: 

The following facilities would be required as part of this supply option: 

 Horizontal well fields adjacent to FDOT stormwater retention ponds  

 Sodium hypochlorite disinfection systems  

 Transmission piping to nearby reclaimed water system 

 

Key Assumptions: 

 This option assumes the stormwater collection facilities 

are utilized during 6 months of the year when demands 

on the reclaimed water system are the highest. 

 It is assumed that 10 inches of rain runoff are available 

during the 6 active months, with a 30% recovery. This 

assumption is consistent with the analysis done by Clay 

County Utility Authority in their Reclaimed Water 

Deficit and Augmentation of Reclaimed Water System 

Projection Study on Long Term Water Supply. However, 

the reliability of this supply option would be limited in 

times of drought or reduced rainfall. 

 The City of Jacksonville online property map was 

utilized to identify potential FDOT owned ponds. Over 

30 potential ponds were identified covering over 120 

acres of surface area. It is assumed that a subset of these 

ponds would be utilized for this option.  

 It is assumed that pumping and treatment facilities 

would be located within the FDOT property. Allowances 

were included in the cost estimate to cover items such 

as delivery access, chemical storage, and electrical and 

water service. 



Distributed Stormwater Collection from FDOT Facilities  
Category: Stormwater 

Environmental Impacts (Promote Environmental Sustainability): 

This option has the potential to improve aquifer sustainability. Water offset by the additional reclaimed supply will help 

reduce groundwater withdrawals from the UFA. Water quality monitoring would be necessary to prevent roadway 

contaminants from entering the reclaimed water system and potentially impacting local ecology. A well inventory would 

need to be completed around each site to study potential impacts of the projects on nearby existing wells. 

Water Quality: 

Roadway contaminants may be a significant challenge for this alternative water supply option. It is unclear what kind of 

affects these contaminants may have on the water quality of the runoff, and whether they will be removed from 

biological treatment within the ponds, filtration through the soil matrix, and chlorination. Pilot studies could provide 

more insight into this issue. Blending of this new non-potable supply into the current reclaimed system will also require 

pilot study. 

Yield: 

This option has the potential to provide approximately 5 MGD of reclaimed water supply assuming around 20 different 

ponds are connected for an average supply of 0.25 MGD per pond. Although, the potential yield of reclaimed water may 

be impacted seasonally by dry periods. 

Community Acceptance: 

The community acceptance performance measure is qualitative in nature with the scoring based on the best judgement 

of JEA staff and the consultant team rather than quantitatively through project modeling. The overall score was split 

into two separate components: community perceived benefits and community concerns. Distributed stormwater 

collection received the following scores for each element, which were then averaged into an overall community 

acceptance score.  

Scoring 

Criteria 

1=low degree of perceived benefits by 

community 

5=high degree of perceived benefits by 

community 

1=significant community concerns to be 

addressed 

5=full community support expected Average Score for 

Community 

Acceptance 
Supply 

Options 

Community 

Perceived 

Benefits 

Notes 
Community 

Concerns 
Notes 

Distributed 

Stormwater 

from FDOT 

facilities 

4  

Collection of stormwater 

provides a new non-

potable water supply 

while also providing wet-

weather storage and 

providing receiving water 

quality benefits. However, 

it does not reduce 

discharges to the river. 

4 

While there may be some 

concerns about 

contaminants from the 

roadway, JEA customers 

would most likely be open 

to this technology for non-

potable uses. 

4 

 



Distributed Stormwater Collection from FDOT Facilities  
Category: Stormwater 

Cost: 

The table below provides estimated capital and O&M costs for distributed stormwater collected from multiple FDOT 

facilities. Variable O&M costs are dependent on the utilization of the facility and include items such as electricity and 

process chemicals. Fixed O&M costs represent costs incurred each year. 

Option Capital Costs ($M) 
Annual O&M Costs at 

Full Capacity ($M) 
O&M Fixed Costs per 

Year ($M) 
O&M Variable Costs 

per MG 

Distributed Stormwater 
Collected from FDOT 
Facilities 

$82.9 $1.6 $0.42 $624 

 

Modeling Assumptions: 

Within the model, when distributed stormwater is selected it has the following impacts: 

 The yield from distributed stormwater is added into the available reclaimed water supply for the East and Central 

Subgrids. This supply is also able to be transferred south to the St. Johns County subgrid to meet reclaimed water 

demands. 

Citations: 

Avery, Ray O. (2014) “Reclaimed Water Deficit & Augmentation of Reclaimed Water System Projection Study on Long 

Term Water Supply” Clay County Utility Authority. December 2014. 

Gai Consultants (2014) “Technical Memorandum 1: Review of Hydrology Within FDOT Corridor and Environmental 

Conditions” Clay County Utility Authority; Florida Department of Transportation; St. Johns River Water Management 

District. February 2014. 

Gai Consultants (2012) “Master Development Plan for Keystone Heights Surficial Aquifer and Lake Replenishment 

Program” Clay County Utility Authority. August 2012. 

Jones Edmunds (2015) “2015 Alternative Water Supply Facilities Master Plan” JEA. February 2015. 

Taylor Engineering (2016) “Initial Assessment of Alternative Water Supply Options for Clay County Utility Authority” 

CCUA. January 2016. 



This page intentionally left blank 



Direct Potable Reuse  
Category: Potable Reuse 

Brief Description: 

In this option, reclaimed water from one of JEA’s water reclamation facilities (WRFs) is conveyed to a new Water 

Purification Facility (WPF) that produces water of potable quality to be utilized as a source of supply to a water 

treatment plant (WTP). Although purified water is safe for public consumption at the WPF and partially-stabilized with 

post-treatment chemicals, blending with the groundwater at a WTP utilizes the natural hardness and alkalinity to 

further stabilize the purified water and enhance its taste to more closely resemble the familiar aesthetics of JEA’s 

Floridan aquifer supply. This supply option is referred to as direct potable reuse (DPR). This option is similar to the 

aquifer recharge option, indirect potable reuse (IPR), except that the purified water is not injected into the groundwater. 

DPR WPFs could be located at several of JEA’s WRFs or an alternate location in the service territory. The options 

currently considered within the IWRP model include: a 11-MGD facility at Southwest WRF, a 10-MGD facility at 

Buckman WRF, a 10-MGD facility at Arlington East WRF, a 5-MGD facility at Mandarin WRF, a 5-MGD facility at Cedar 

Bay WRF, and a 1.5-MGD facility at Nassau WRF. 

Facilities Required: 

Similar to purified water for aquifer recharge, purified water for direct potable reuse (DPR) is provided via a multiple 

barrier process including microfiltration or ultrafiltration (MF/UF), low pressure reverse osmosis (RO), and an 

ultraviolet advanced oxidation process (UVAOP) to produce purified water. JEA pilot tested this process for several 

months in 2017 to 2018 at both the Southwest WRF and Buckman WRF.  

Direct potable reuse applications require a higher degree of treatment reliability than aquifer recharge facilities. This is 

because lapses in treatment at a DPR WPF would not be attenuated via dilution and travel time in a groundwater 

aquifer, as with the aquifer recharge option. Real-time online monitoring is included throughout the DPR WPF to 

monitor treatment process integrity and track the quality of the source and purified water prior to blending. Source 

monitoring includes a targeted industrial pretreatment monitoring program for each WRF, consisting of online 

monitors deployed throughout each respective collection system watching for illegal or accidental discharges of heavy 

metals, acids, cyanide, volatile organic compounds (VOCs) and other toxicants. Furthermore, a granular activated 

carbon (GAC) polishing step is added after UVAOP to attenuate potential transient spikes in organic chemicals from the 

sewershed, or persistent chemicals, less amenable to removal by RO and UVAOP. 

Engineered storage buffer (ESB) tanks have been proposed as one means of holding purified water until water quality 

and process integrity tests can be completed to verify that the water is safe to be conveyed into the source supply to a 

WTP. For this option, it is assumed that enough real-time monitoring is provided throughout the WPF to avoid the 

need to construct an ESB. 

Having been treated by reverse osmosis, the purified water will require post-treatment stabilization. This option 

assumes remineralization by liquid lime addition followed by carbon dioxide addition for pH adjustment while 

minimizing calcium turbidity. Finally, sodium hydroxide is added to increase finished water pH and alkalinity while 

minimizing calcium turbidity. Depending on the blending ratio at the WTP and location of the WPF, the chemicals 

required for post-treatment could be reduced substantially below what is assumed in this fact sheet. An onsite ground 

storage tank and high service pumps are needed to convey the purified water to the WTP.  

For each facility, two alternatives for disposal of RO concentrate were evaluated:  1) via deep well injection or 2) onsite 

zero liquid discharge via thermal processing with brine concentrators. These two options provide a range of costs of 

properly managing concentrate. Additional concentrate disposal options such as pumping the concentrate to a separate 

water reclamation facility could be feasible depending on which combination of treatment facilities is selected for DPR 

implementation; however, this option is not included in the cost estimates 



Direct Potable Reuse  
Category: Potable Reuse 

 

Key Assumptions: 

 The water purification facility operates at 80% recovery, assuming 94% recovery by MF/UF and 85% recovery by 

RO. Therefore, approximately 2.0 MGD of concentrate is produced for every 10 MGD of purified water.  

 At this time the State of Florida has not established operating permit requirements for potable reuse facilities. For 

the purpose of the IWRP, water treatment requirements have been applied. Labor at each water treatment facility 

varies by capacity with facilities greater than 6.5 MGD being Category II Class A Water Treatment Plants requiring 

staffing by a Class C or higher operator: 24 hours/day for 7 days/week. The lead/chief operator must be Class A. For 

facilities between 1.0 MGD to 6.5 MGD, Category II Class B Water Treatment Plants, staffing is by a Class C or 

higher operator: 16 hours/day for 7 days/week. The lead/chief operator must be Class B. (F.A.C. 62-699.310).  

 The GAC polishing step after UVAOP has an empty bed contact time of 10 minutes, except for the Buckman WPF 

where it is 20 minutes, for added conservatism against chemical spikes. 

 The following WTPs were paired with each evaluated WPF to evaluate transfer pipeline length and construction 

costs for conveying purified water to the WTP. Pipelines were sized to achieve a flow velocity of approximately 4 to 

5 feet per second, assuming ductile iron. Pipeline costs were estimated using unit prices provided in CDM Smith 

2007 installed in an “urban” setting, updated to 2019 dollars. 

o Southwest WPF to Southwest WTP – 25,454 LF of 30” diameter pipeline 

o Arlington East WPF to Arlington East WTP – 21,724 LF of 24” diameter pipeline 

o Mandarin WPF to Community Hall WTP – 14,610 LF of 18” diameter pipeline 

o Cedar Bay WPF to Highlands WTP – 17,000 LF of 20” diameter pipeline 

o Nassau WPF to Nassau WTP – 3,000 LF of 12” diameter pipeline 

o Buckman WPF to Main Street WTP – 15,840 LF of 24” diameter pipeline 

Environmental Impacts (Promote Environmental Sustainability): 

This option has the potential to improve aquifer sustainability as potable water reuse offsets the need for additional 

groundwater withdrawals.   

This option also has the environmental benefit of reducing the volume of WRF effluent and loading (i.e., nitrogen) to 

the St. Johns River by beneficially utilizing available supply.  

Note, if thermal zero-liquid discharge is utilized as the RO concentrate disposal method, this option becomes much 

more energy intensive than if deep well injection is utilized. 

Water Quality: 

The WPF treatment and enhanced monitoring technologies reliably remove pathogens and constituents. Purified water 

meets all drinking water standards while also removing currently unregulated compounds and contaminants of 



Direct Potable Reuse  
Category: Potable Reuse 

emerging concern (CECs) such as per- and polyfluoroalkyl substances (PFAS), endocrine disrupting compounds (EDCs), 

pharmaceuticals and personal care products (PPCPs), and antibiotic resistance genes (ARGs). An added GAC polishing 

step provides protection against chemical spikes in the sewershed, while also potentially enhancing removal of CECs 

after UVAOP. Chemical post-treatment is provided to produce a stable water. 

Yield: 

Yields assumed for each plant were developed based on the projected wastewater flows of the plants as well as water 
[...]
priority to other subgrids with immediate supply needs. However, facilities are split so that IPR facilities in the 

South Grid can only meet demands in South Grid subgrids; while, IPR facilities in the North Grid and Nassau can 

meet demands only on the north side of the St. Johns River.  When IPR water is extracted in a different subgrid 

than the facility, it is assumed that only 75 percent of the stored water is available for utilization. 

 If there are no immediate projected supply deficits in either the local subgrid or surrounding subgrids, the model 

assumes the stored IPR water is utilized within the local subgrid to offset the need for utilizing JEA’s current 

consumptive use permit for groundwater. 

References: 

CDM Smith (2019) “Water Purification Technology Research and Development Project; Phase II Conceptual Plan” JEA. 

February 2019. 

CDM Smith (2018) “Water Purification Technology Phase II and III Cost Evaluation Report” JEA. December 2018. 

 

 

 



This page intentionally left blank 



Brackish Groundwater  
Category: Desalination 

Brief Description: 

This option considers developing additional groundwater capacity by treating brackish groundwater in the Fernandina 

Permeable Zone, located at the base of the Lower Floridan aquifer (LFA), which is typically between 1,900 to 2,500 feet 

below the surface in the south grid. Brackish groundwater reverse osmosis facilities in Florida typically treat water with 

salinity in the range from 1,000 milligrams per liter (mg/L) to 6,000 mg/L. While a brackish groundwater layer is not 

confirmed within the north grid area and Nassau county, the IWRP analysis allows for a brackish groundwater option to 

be considered within any subgrid. 

Facilities Required: 

The following are the assumed facilities for delivery and treatment of desalinated brackish groundwater: 

 Wells: Assuming approximately 2.5 million gallons per day (MGD) per well with one standby well per facility.  

 Pretreatment: steel strainers and cartridge filtration 

 Reverse Osmosis (RO): The LFA brackish well water would undergo demineralization using RO membranes. The 

water then passes through packed tower aeration with pH adjustment to remove dissolved gases such as hydrogen 

sulfide. Biological odor scrubbers remove hydrogen sulfide from the odorous air.  

 Distribution: After hydrogen sulfide removal, the water is then be chlorinated and stored in a reservoir for blending 

with treated water from an existing WTP. Additional chlorine and pH adjustment (via caustic soda) might be 

required depending on blending ratios prior to distribution. Groundwater pumpage from the existing UFA wells 

would be scaled proportionately in response to the operations of the associated RO WTP, to achieve a target 

blended water quality range to be defined by JEA at the point where the blended waters enter the larger distribution 

system.  

 Process waste: two alternatives for disposal of RO concentrate and biological odor control wastewater were 

evaluated:  1) via deep well injection or 2) onsite zero liquid discharge via thermal processing with brine 

concentrators.  

 

 

Key Assumptions: 

 Brackish groundwater is available in sufficient quantity and quality to allow issuance of a water use permit and 

treatment. A feed water of 3,000 mg/L TDS is assumed. Individual well locations and pipeline routing not identified 

for each location, but real estate costs and pipelines accounted for with a $500,000 allowance per well. 

 Sulfate is the limiting parameter for blending water from the future LFA wells with water from the existing WTPs. 

 The RO feed, permeate, and concentrate flows are based on a RO system recovery of 85%, sulfate rejection of 97%, 

target blended flow (RO permeate + RO bypass) of 10 million gallons per day (MGD). No bypass blending is 

conducted. 



Brackish Groundwater  
Category: Desalination 

 RO concentrate is disposed either by deep well injection (not confirmed in this region of FL), or by a thermal zero 

liquid discharge (ZLD) process. 

 Groundwater hydrogen sulfide (H2S) concentration is assumed to be greater than or equal to 3 mg/L, warranting 

packed tower aeration with pH adjustment per F.A.C. 62-555.315(5)(a). 

 Facility is operated continuously so that biological odor scrubbers remain operational. 

 The brackish water from the LFA well would require partial demineralization to reduce the chloride and sulfate 

concentrations to match existing finished water concentrations required for blending with existing product water. 

Environmental Impacts (Promote Environmental Sustainability): 

Develops a local alternative water supply, brackish groundwater in the Lower Floridan aquifer. 

Water Quality: 

It is assumed that the brackish water from the future LFA wells would have a total dissolved solids (TDS) of 3,000 mg/L, 

which is significantly higher than the TDS of the existing UFA wells, which currently provide feedwater to JEA’s South 

Grid WTPs. A number of water quality parameters should be characterized in the LFA wells to help define the 

parameters of a future RO design, such as sodium, chloride, TDS, temperature, pH, turbidity, calcium, magnesium, 

alkalinity, total organic carbon, sulfate, fluoride, iron, total silica, manganese, strontium, barium, radionuclides, and 

sulfides. 

Coming from a deep groundwater source, brackish LFA water would be anticipated to be relatively free of pathogens, 

organic chemical contaminants, and contaminants of emerging concern (CECs). Therefore, the finished water product 

would be of very high water quality; however, membrane treatment would remove nearly all of the hardness and much 

of the alkalinity, necessitating stabilization through post-treatment or blending with traditional groundwater supplies.  

Deep brackish water can also contain radionuclides such as radium or uranium (Carollo 2009). While RO membranes 

are highly effective for removal of radionuclides, the presence of radioactive material in the concentrate could be 

challenging to landfill disposal of solids generated via thermal zero liquid discharge (ZLD). Radionuclide data has not 

been reviewed for the Lower Florida aquifer in the JEA service area.  

Yield: 

This alternative has been sized for a variety of yields since the yield analyzed will vary depending on the supply needs of 

the subgrid and other selected supply options. The site-specific yield of any potential LFA brackish supply would need 

to be proven using test wells. 

Community Acceptance: 

The community acceptance performance measure is qualitative in nature with the scoring based on the best judgement 

of JEA staff and the consultant team rather than quantitatively through project modeling. The overall score was split 

into two separate components: community perceived benefits and community concerns. Brackish groundwater 

desalination received the following scores for each element, which were then averaged into an overall community 

acceptance score.  

  



Brackish Groundwater  
Category: Desalination 

Scoring 

Criteria 

1=low degree of perceived benefits by 

community 

5=high degree of perceived benefits by 

community 

1=significant community concerns to be 

addressed 

5=full community support expected Average Score for 

Community 

Acceptance 
Supply 

Options 

Community 

Perceived 

Benefits 

Notes 
Community 

Concerns 
Notes 

Desalination: 

Brackish 

Groundwater 

3  

This option provides a 

new source of potable 

water. However, the 

option continues to rely 

on groundwater, not 

providing the 

environmental benefits 

of reduced groundwater 

usage, reduced 

discharges to the river, 

or utilization of current 

JEA groundwater 

infrastructure. 

3 

This water supply has 

significantly lower hardness 

and alkalinity than 

traditional groundwater 

supplies and will require 

blending/stabilization prior 

to distribution. Brackish 

groundwater is not a proven 

source in this area. 

Concentrate management 

through locally-unproven 

deep well concentrate 

injection or costly and 

energy-intensive zero liquid 

discharge could be 

controversial.  

3 

 

Cost: 

The table below provides estimated capital and O&M costs for brackish groundwater facilities of various yields. Variable 

O&M costs are dependent on the utilization of the facility and include items such as electricity and process chemicals. 

Fixed O&M costs represent costs incurred each year.  

Concentrate Disposal Alternative 1: Zero Liquid Discharge 

Option 
Capital Costs 

($M) 

Annual O&M 
Costs at Full 

Capacity ($M) 

O&M Fixed Costs 
per Year ($M) 

O&M Variable 
Costs per MG 

Desalination: Brackish 
Groundwater 2-MGD 

$79.3 $2.9 $1.4 $2,033 

Desalination: Brackish 
Groundwater 5-MGD 

$164.3 $6.1 $2.4 $2,027 

Desalination: Brackish 
Groundwater 10-MGD 

$317.9 $11.8 $4.4 $2,207 

Desalination: Brackish 
Groundwater 15-MGD 

$458.2 17.4 $6.3 $2,207 

 

  



Brackish Groundwater  
Category: Desalination 

Concentrate Disposal Alternative 2: Deep Injection Well  

Option 
Capital Costs 

($M) 

Annual O&M 
Costs at Full 

Capacity ($M) 

O&M Fixed Costs 
per Year ($M) 

O&M Variable 
Costs per MG 

Desalination: Brackish 
Groundwater 2-MGD 

$53.3 $1.3 $0.9 $572 

Desalination: Brackish 
Groundwater 5-MGD 

$78.2 $2.4 $1.4 $572 

Desalination: Brackish 
Groundwater 10-MGD 

$132.7 $4.2 $2.2 $572 

Desalination: Brackish 
Groundwater 15-MGD 

$174.1 $6.0 $2.9 $572 

 

Modeling Assumptions: 

Within the IWRP model, brackish groundwater facilities can be selected for any subgrid. When brackish groundwater is 

selected, it has the following impacts:  

 The yield from any brackish groundwater facilities selected is available to meet demand within that subgrid. Brackish 

groundwater facilities are prioritized to serve demand after accounting for any traditional reclaimed water usage as 

well as potable reuse options. However, brackish groundwater is utilized prior to the use of other desalination options 

and the current consumptive use permit for fresh groundwater supplies.   

 Costs for implementing this option are scaled based on the selected yield.  

References:  

Jones Edmunds (2015) “2015 Alternative Water Supply Facilities Master Plan” JEA. February 2015. 

Carollo Engineers (2009) “Water Desalination Concentrate Management and Piloting.” South Florida Water 

Management District. December 2009. 

CDM Smith (2013) “Integrated Water Resource Planning Project” JEA. February 2013. 

 



St. Johns River at Shands Bridge  
Category: Desalination 

Brief Description: 

This option provides an additional potable supply source to supplement the existing groundwater supply source by 

treating St. Johns River surface water for South Grid potable supply using a low-pressure reverse osmosis (RO) 

membrane water treatment plant (WTP). The RO WTP facility could be sited in the South Grid near the Shands Bridge 

at SR 16 in St. Johns County within the JEA water service area and in proximity of future high demand service areas.  

Finished water would be sent directly to the South Grid distribution system to serve demands within the St. Johns 

County subgrid. A deep well injection system is currently assumed for concentrate disposal. This option was costed for 

10 million gallons per day (MGD); however, costs are scaled within the IWRP model based upon the capacity selected.  

Facilities Required: 

The following are the assumed facilities for delivery and treatment of desalinated water from the St. Johns River near the 

Shands Bridge: 

 River intake facility and raw water transmission pipeline to the RO WTP. 

 Surface water pretreatment: Raw water pumping, strainers, coagulation/flocculation using a ballasted flocculation 

process, and support processes. 

 RO WTP: Ultrafiltration (UF) membranes, cartridge filters, equalization break tank, and support processes, RO feed 

water conditioning (acid, scale inhibitor) RO membranes, chlorine disinfection (NaOCl), lime remineralization, 

carbon dioxide (CO2) addition, corrosion control (PO4), finished water storage, high service pumping, and support 

processes.   

 Finished water connection(s) to the distribution system. 

 Process waste: Backwash waste equalization, gravity thickener, sludge dewatering, and RO concentrate disposal via 

deep well injection. 

 

  



St. Johns River at Shands Bridge  
Category: Desalination 

Key Assumptions: 

 Surface water treatment process selection will meet seasonal water quality variations 

 TDS of intake water near the Shands Bridge varies seasonally with a median daily salinity of 400 milligrams per liter 

(mg/L), ranging from 125 mg/L to 5,000 mg/L. Historically, the water has been fresh (below 1,000 mg/L TDS, USGS 

2013) for most of the year. Water salinity has been less than 1,500 mg/L for 90% of days over the past 25 years.  

 The facility will be operated approximately 90% of the year during periods of lower salinity, and offline during the 

periods of higher salinity, with a nameplate capacity of 12 MGD for an AADF of 10 MGD. 

 The RO treatment system will be designed to attain nameplate capacity for a feed salinity of up to 1,500 mg/L. 

Feasible production capacity would decline as salinity increased to an upper operating TDS limit. 

 The facility would be designed for salinities below 5,000 mg/L in order to reduce capital costs associated with higher 

rated pressure vessels, reduce the need for duplex steel alloys, and control the size of high-pressure pumps, and 

associated electrical gear. 

 UF membrane recovery rate: 94% 

 RO membrane recovery rate: 75 %. 

 RO membrane bypass could reduce O&M costs during lower salinity periods; however, the cost estimates assume 

no bypass. 

 RO concentrate disposal: Deep well injection currently assumed, a river discharge would be preferable if could be 

permitted. 

 Land would be available for desalination facilities. 

Environmental Impacts (Promote Environmental Sustainability): 

This option has the potential to improve aquifer sustainability as desalinated water offsets the need for additional 

groundwater withdrawals. 

Water Quality: 

The required treatment facilities would produce water of potable quality. Fresh surface water supplies can be vulnerable 

to odorous compounds (MIB and geosmin), stormwater runoff (pesticides, herbicides), algal toxins, and other 

constituents not found in groundwater. Reverse osmosis is capable of removing these and other contaminants of 

emerging concern (CECs). 

Community Acceptance: 

The community acceptance performance measure is qualitative in nature with the scoring based on the best judgement 

of JEA staff and the consultant team rather than quantitatively through project modeling. The overall score was split 

into two separate components: community perceived benefits and community concerns. Desalination of St Johns River 

water at the Shands Bridge received the following scores for each element, which were then averaged into an overall 

community acceptance score.  

  



St. Johns River at Shands Bridge  
Category: Desalination 

Scoring 

Criteria 

1=low degree of perceived benefits by 

community 

5=high degree of perceived benefits by 

community 

1=significant community concerns to be 

addressed 

5=full community support expected Average Score 

for Community 

Acceptance 
Supply 

Options 

Community 

Perceived 

Benefits 

Notes 
Community 

Concerns 
Notes 

Desalination: 

St. Johns 

River at 

Shands 

Bridge 

2 

This option provides a 

new source of potable 

water. However, the 

option does not provide 

for the environmental 

benefits of reduced 

groundwater usage, 

reduced discharges to the 

river, or utilization of 

current JEA groundwater 

infrastructure. 

2 

Incorporation of this supply 

will require stabilization and 

adjustment to achieve a 

similar quality water. 

Potential difference in taste 

could present a community 

concern. More intrusive 

facilities including intakes and 

outfalls along the river as well 

as significant energy use and 

environmental impacts from 

brine discharges could also 

present community concerns. 

2 

 

Yield: 

The capacity of the treatment plant for this option is assumed to be 10 MGD. The source of water is not considered to be 

the limiting constraint on the quantity. 

Cost: 

The table below provides estimated capital and O&M costs. Variable O&M costs are dependent on the utilization of the 

facility and include items such as electricity and process chemicals. Fixed O&M costs represent costs incurred each year. 

Note, capital costs are based on a nameplate capacity of 12 MGD, and “full capacity” O&M costs are based on 10 MGD 

accounting for seasonally high TDS that makes the river water exceed the intended treatment limits of the system. 

Option Capital Costs ($M) 
Annual O&M 
Costs at “Full 

Capacity” ($M) 

O&M Fixed Costs 
per Year ($M) 

O&M Variable 
Costs per MG 

Desalination: St. Johns 
River at Shands Bridge 
10-MGD 

$164.1 $7.3 $3.1 $967 

 

Modeling Assumptions: 

Within the IWRP model, selecting St. Johns River desalination at Shands Bridge has the following impacts: 

 The selected yield for the facility is available to meet demands in the St. Johns County subgrid. The supply is 

prioritized to serve demand after accounting for any traditional reclaimed water usage as well as potable reuse options 

and brackish groundwater supplies. However, the desalinated water from this supply option is utilized prior to the 

current consumptive use permit for fresh groundwater supplies. 



St. Johns River at Shands Bridge  
Category: Desalination 

References: 

Jones Edmunds (2015) “2015 Alternative Water Supply Facilities Master Plan” JEA. February 2015. 

CDM Smith (2013) “Integrated Water Resource Planning Project” JEA. February 2013 

CH2MHill (2008) “JEA Total Water Management Plan”.  September 2008. 

USGS (2013). “National Brackish Groundwater Assessment.” Infosheet. 

https://water.usgs.gov/ogw/gwrp/brackishgw/files/brackish_infosheet_v8.pdf (Defines fresh water as TDS<1,000 mg/L) 



St. Johns River at NGS Site  
Category: Desalination 

Brief Description: 

This option provides an additional potable supply source to supplement the existing groundwater supply source. Surface 

water from the St. Johns River would be treated and desalinated for both North Grid and South Grid potable water 

supply. The option was costed as a 10-million gallon per day (MGD) reverse osmosis (RO) WTP constructed on the 

existing Northside (electric power) Generating Station (NGS) site. The source water salt content would be higher than 

brackish water but lower than seawater. An average total dissolved solids (TDS) of 25,000 milligrams per liter (mg/L) 

was assumed; however, salinity in the lower St. Johns River is tidally influenced and the potential intraday variability in 

TDS exceeding 10,000 mg/L would complicate operations. If the NGS does not include storage to stabilize TDS, 

equalization tanks would stabilize feed water TDS to the water treatment plant (WTP). 

 

The NGS currently discharges approximately 300 MGD of cooling water blowdown (used cooling water) to the St. Johns 

River. This option considers diverting used cooling water blowdown to the RO WTP for treatment, assuming the 

temperature is stabilized to between 30°C to 35°C year-round. Thus, additional water supply withdrawal from the St. 

Johns river would not be required. Finished water from the RO WTP could be utilized in the North Grid or transferred 

to the South Grid through a new 47,200 linear feet (LF), 42-inch diameter transmission main to Ridenour WTP for 

distribution. RO concentrate and other process wastewaters would be co-mingled with the NGS cooling water in the 

discharge canal, downstream of the St. Johns River intake.  

Facilities Required: 

The following are the assumed facilities for delivery and treatment of desalinated water from the lower St. Johns River: 

 

 Feed Flow Equalization: Two 5-million-gallon ground storage tanks with internal mixing to provide 12 hours of 

equalization storage to dampen diurnal variations in TDS of lower St Johns River water. 

 Raw water pump station and transmission pipeline to the RO WTP.  

 Pretreatment: Basket strainers, chemical addition, rapid mix, flocculation, dissolved air flotation, and granular 

media filtration to remove particles and colloidal matter from the St. Johns River water to prevent fouling of the 

downstream RO membranes. Chlorine addition prior to UF membranes for biofouling control. Ammonia addition 

prior to RO to form chloramines for biofouling control. 

 RO:  Ultrafiltration membranes, high pressure, single-pass seawater RO membrane filtration with energy recovery 

devices, calcite filters (remineralization), and chlorine disinfection. 

 Process waste: Backwash waste equalization, gravity thickener, sludge dewatering and RO concentrate disposal via 

deep well injection 

 Finished Water Transmission: 47,200 LF of 42-inch pipe, including 13,400 LF of directional drilled river crossing.  

 



St. Johns River at NGS Site  
Category: Desalination 

Key Assumptions: 

 Surface water treatment process selection would meet seasonal water quality variations. 

 The existing river intake facility would screen river water to remove large debris. 

 TDS of intake water would be approximately 25,000 mg/L and fluctuations in TDS would be dampened by potential 

storage at the NGS. 

 RO WTP recovery rate: 45%. 

 A second potable water pipeline crossing the St. Johns River would be required. The existing potable water river 

crossing pipeline does not have capacity to carry the additional supply. 

 Land acquisition would not be required. A 10-mgd desalination WTP facility could fit within 2 to 5 acres depending 

on facility layout. WTP siting would require close coordination with the NGS. 

 

Environmental Impacts (Promote Environmental Sustainability): 

RO concentrate disposal is a common concern with desalination projects that will need to be addressed to implement 

this option. RO concentrate could become a limiting factor in the power plant discharge as desalination facility capacity 

increases. The surface water discharge will likely require environmental investigation to support an industrial discharge 

and mixing zone permit being issued by FDEP. The currently proposed concentrate disposal flow (12.2 MGD) is about 

4% of the NGS blowdown flow. The Tampa Bay Water Seawater Desalination Facility was designed with concentrate 

blending as about 2% of power plant cooling water flow (19 MGD into 1,000 MGD). The Carlsbad California Seawater 

Desalination Facility was designed with concentrate blending as about 18-21% of power plant cooling water flow (54 

MGD into 254-304 MGD). 

Water Quality: 

The source water quality at the intake location is listed below showing the variability of the lower St. Johns River:  

 TDS: 11,000–27,500 mg/L (n=9) 

 Conductivity: 16,300–40,000 μmhos/cm (n=9) 

 Dissolved Oxygen: 5.2–8.62 mg/L (n=9) 

 Water Temperature: 59–87 deg F (n=9) 

 

The required desalination and treatment facilities would produce water of potable quality. Boron removal during RO 

treatment would be an important consideration. Bromide can form trihalomethane disinfection byproducts not 

removable by air stripping. Surface water supplies can be more vulnerable to odorous compounds (MIB and geosmin), 

stormwater runoff (pesticides, herbicides), algal toxins, and other constituents not found in groundwater. Reverse 

osmosis is capable of removing these and other contaminants of emerging concern. 

Community Acceptance: 

The community acceptance performance measure is qualitative in nature with the scoring based on the best judgement 

of JEA staff and the consultant team rather than quantitatively through project modeling. The overall score was split 

into two separate components: community perceived benefits and community concerns. Desalination of St Johns River 

water at the NGS site received the following scores for each element, which were then averaged into an overall 

community acceptance score.  

  



St. Johns River at NGS Site  
Category: Desalination 

Scoring 

Criteria 

1=low degree of perceived benefits by 

community 

5=high degree of perceived benefits by 

community 

1=significant community concerns to be 

addressed 

5=full community support expected Average Score 

for Community 

Acceptance 
Supply 

Options 

Community 

Perceived 

Benefits 

Notes 
Community 

Concerns 
Notes 

Desalination: 

St. Johns 

River at NGS 

Site 

2 

This option provides a 

new source of potable 

water.  However, the 

option does not provide 

for the environmental 

benefits of reduced 

groundwater usage, 

reduced discharges to the 

river, or utilization of 

current JEA groundwater 

infrastructure. 

2 

Incorporation of this supply 

will require stabilization and 

adjustment to achieve a 

similar quality water. 

Potential difference in taste 

could present a community 

concern. More intrusive 

facilities including intakes and 

outfalls along the river as well 

as significant energy use and 

environmental impacts from 

brine discharges could also 

present community concerns. 

2 

 

Yield: 

The capacity of the treatment plant for this option is assumed to be 10 MGD for costing. A facility up to 30 MGD could 

be considered, but the ability to blend the RO concentrate with the NGS cooling water discharge would be a limiting 

factor in sizing the facility larger. 

Cost: 

The table below provides estimated capital and O&M costs. Variable O&M costs are dependent on the utilization of the 

facility and include items such as electricity and process chemicals. Fixed O&M costs represent costs incurred each year.  

Costs for a potential river crossing to move the supply from the North Grid to the South Grid are also provided.  

Option Capital Costs ($M) 
Annual O&M 
Costs at Full 

Capacity ($M) 

O&M Fixed Costs 
per Year ($M) 

O&M Variable 
Costs per MG 

Desalination: St. Johns 
River at NGS Site 10-
MGD 

$161.3 $8.8 $3.5 $1,464 

River Crossing $37.2 $0.99 -- - 

 

  



St. Johns River at NGS Site  
Category: Desalination 

Model Assumptions: 

Within the IWRP model, selecting St. Johns River desalination at the NGS site has the following impacts: 

 The selected yield for the facility is available to meet demands in the N North subgrid. The supply is prioritized to 

serve demand after accounting for any traditional reclaimed water usage as well as potable reuse options and brackish 

groundwater supplies. However, the desalinated water from this supply option is utilized prior to the current 

consumptive use permit for fresh groundwater supplies. 

 Supply from the St. Johns River desalination facility can also be directed to the South Grid by selected this sub-option. 

If selected, the costs for the river crossing are included and supply is also available to serve demand in the S Arlington 

subgrid. 

References: 

Jones Edmunds (2015) “2015 Alternative Water Supply Facilities Master Plan” JEA. February 2015. 

CDM Smith (2013) “Integrated Water Resource Planning Project” JEA. February 2013 

USGS (2020). “Water Data for the Nation.” Water Quality Station. ST JOHNS R DAMES POINT BRIDGE AT 

JACKSONVILLE, FL. https://waterdata.usgs.gov/nwis/inventory?agency_code=USGS&site_no=302309081333001 



Intracoastal Waterway 
Category: Desalination 

Brief Description: 

This option provides an additional source water supply to supplement the existing groundwater supply source. It 

assumes that surface water from the Intracoastal Waterway would be withdrawn from a location to be determined 

between St. Mary’s River to the north and the George Crady Bridge to the South. Water would be treated and 